
EXPAND-IT
EDGER ATTACHMENT
MODEL NO. UT15518E

REPAIR SHEET

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



NO. UT15518EEXPAND-IT EDGER – MODEL NO. UT15518E

1
2

3

4

5

7
8
9

10
11
12

13

14
15

16

17

1841

19

24

20

6

38

21

22

23

33

39

40

36
35

37

25

(25)

26

29

30
31

32
28

34

27

1

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



PARTS LIST

EXPAND-IT EDGER – MODEL NO. UT15518E

KEY PART
NO. NUMBER DESCRIPTION QTY.

2

1 099078001001  BLADE ASSEMBLY (INCLUDES KEY NOS. 2-5) 1
2 099078001002  LOCK NUT (M8) 1
3 099078001003  CUPPED WASHER 1
4 099078001004  BLADE 1
5 099078001005  FLANGED WASHER 1
6 099078001006  BLADE GUARD ASSEMBLY                                                               1

  (INCLUDES KEY NOS. 7-15)
7 099078001007  SCREW  (10-24 x 5/8 in. HEX HD.) 3
8 099078001008  HELICAL LOCK WASHER (5 mm) 3
9 099078001009  RING 1

10 099078001010     WARNING DECAL 1
11 099078001011             EXPAND-IT LOGO LABEL 1
12 099078001012  BLADE GUARD 1
13 099078001013     DRAG FLAP 1
14 099078001014     WASHER (6 mm) 2
15 099078001015     HEX NUT (M6) 2
16 099078001017   PLATE WITH STUD 1
17 099078001018   SUPPORT ARM 1
18 099078001019   WASHER (10 mm) 1
19 099078001020   ADJUSTING KNOB WITH HEX NUT 1
20 099078001021   HEX NUT W/ NYLON CAP (M8) 1
21 099078001022   HEX SCREW (M5 X 16 mm) 1
22 099078001023   WASHER (5 mm) 1
23 099078001024   CURB GUIDE 1
24 099078001025   WHEEL ASSEMBLY 1

(INCLUDES KEY NOS. 25-27)
25 099078001026   WASHER (10 mm) 2
26 099078001027   WHEEL 1
27 099078001028   PUSH NUT (10 mm) 1

41 090078001016   SUPPORT ARM ASSEMBLY 
  (INCLUDES KEY NOS.16-24)

1
1

39 099078001036   DRIVE SHAFT HOUSING ASSEMBLY 1
40 099078001037   DUST PROFF COVER

38 099078001040 HOLDING PIN 1
1

983000572   OPERATOR’S MANUAL (099078001042)
983000572R   REPAIR SHEET (REV:00)

03-02-05

29 099078001030 HEX SCREW (M5 X 12 mm) 1
30 099078001031 LOCK WASHER (5 mm) 1
31 099078001032   CAP SCREW (M6 X 30 mm) 1
32 099078001033   GEAR HEAD ASSEMBLY 1
33 099078001034   DRIVE SHAFT ASSEMBLY 1

(INCLUDES KEY NOS. 34   , 39-40)
34 099078001035   FLEX SHAFT 1
35 099078001038   WARNING DECAL 1
36 099078001041   UL MARK WARNING LABEL 1
37 099078001039   H  ANGER CAP

28 099078001029 GEAR HEAD & SCREW ASSEMBLY 1
(INCLUDES KEY NOS. 29-32)

For Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


